12. EXPLODED VIEWS AND PARTS LIST
12-1. Indoor Unit

RAV-HM561BTP-E(TR)
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Accessory part




Model name

Lo;aot.lon Part No. Description
RAV-HM561BTP-E RAV-HM561BTP-TR
201 43T21448 MOTOR, FAN 1 1
202 43720340 FAN, MULTI BLADE 1 1
203 43T70315 HOSE, DRAIN 1 1
204 43T44615 REFRIGERANT CYCLE ASSEMBLY 1 1
205 43722335 CASE, FAN, LOWER 1 1
206 43722337 CASE, FAN, UPPER 1 1
207 43T72317 PAN ASSY, DRAIN 1 1
208 43782336 SOCKET 1 1
209 43779321 CAP, DRAIN 1 1
210 43770319 ASM-HOSE-DRAIN 1 1
211 43T39356 FLANGE 1 1
212 43T47331 BONNET, 6.35 DIA 1 1
213 43783311 BAND, HOSE 1 1
214 43782338 SOCKET 1 1
215 43T97322 NUT, FLARE, 1/2 IN 1 1
216 43797320 NUT, FLARE, 1/4 IN 1 1
217 43T47333 BONNET, 12.70 DIA 1 1
218 43T77301 PUMP ASSY 1 1
219 43751312 SWITCH, FLOAT 1 1
221 43780340 AIR FILTER 1 1
222 43T39415 BAND-MOTOR-R 1 1
223 43T39416 BAND-MOTOR-L 1 1
224 43739417 BASE-MOTOR 1 1
226 43T19333 HOLDER, SENSOR 2 2
227 43782329 RAIL, FILTER ASSY 1 1
229 43782323 FILTER, STOPPER 1 1
231 43785879 OWNER'S MANUAL 1 -
231 43785880 OWNER'S MANUAL - 1
232 43739352 PLATE,WIND 2 2
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RAV-HM801BTP-E(TR)
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Accessory part




Location

Model name

No. Part No. Description
RAV-HM801BTP-E RAV-HM801BTP-TR

201 43T21447 MOTOR, FAN 1 1
202 43T20340 FAN, MULTI BLADE 2 2
203 43T70315 HOSE, DRAIN 1 1
204 43T44616 REFRIGERANT CYCLE ASSEMBLY 1 1
205 43T22335 CASE, FAN, LOWER 2 2
206 43T22337 CASE, FAN, UPPER 2 2
207 43T72318 PAN ASSY, DRAIN 1 1
208 43T82337 SOCKET 1 1
209 43T79321 CAP, DRAIN 1 1
210 43770319 ASM-HOSE-DRAIN 1 1
211 43T39357 FLANGE 1 1
212 43T47332 BONNET, 9.52 DIA 1 1
213 43T83311 BAND, HOSE 1 1
214 43782339 SOCKET 1 1
215 43T97323 NUT, FLARE, 5/8 IN 1 1
216 43797321 NUT, FLARE, 3/8 IN 1 1
217 43T47334 BONNET; 15.88 DIA 1 1
218 43T77301 PUMP ASSY 1 1
219 43T51312 SWITCH, FLOAT 1 1
221 43780341 AIR FILTER 2 2
222 43T39415 BAND-MOTOR-R 1 1
223 43739416 BAND-MOTOR-L 1 1
224 43T39417 BASE-MOTOR 1 1
226 43719333 HOLDER, SENSOR 2 2
227 43782330 RAIL, FILTER ASSY 1 1
229 43782323 FILTER, STOPPER 1 1
231 43785879 OWNER'S MANUAL 1 -
231 43785880 OWNER'S MANUAL - 1
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RAV-HM901BTP-E, RAV-HM1101BTP-E(TR), RAV-HM1401BTP-E(TR), RAV-HM1601BTP-E(TR)

Accessory part
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Model name

Location Part No. Description RAV-HY
No. 901 1101 1101 1401 1401 1601 1101
BTP-E | BTP-E |BTP-TR| BTP-E |BTP-TR| BTP-E |BTP-TR
201 43T21446 MOTOR, FAN 1 1 1 1 1 1 1
202 43T20339 FAN, MULTI BLADE 2 2 2 2 2 2 2
203 43T70315 HOSE, DRAIN 1 1 1 1 1 1 1
204 43T44617 REFRIGERANT CYCLE ASSEMBLY 1 1 1 1 1 1 1
205 43722336 CASE, FAN, LOWER 2 2 2 2 2 2 2
206 43T22338 CASE, FAN, UPPER 2 2 2 2 2 2 2
207 43772319 PAN ASSY, DRAIN 1 1 1 1 1 1 1
208 43T82337 SOCKET 1 1 1 1 1 1 1
209 43779321 CAP, DRAIN 1 1 1 1 1 1 1
210 43T70319 ASM-HOSE-DRAIN 1 1 1 1 1 1 1
211 43T39358 FLANGE 1 1 1 1 1 1 1
212 43T47332 BONNET, 9.52 DIA 1 1 1 1 1 1 1
213 43783311 BAND, HOSE 1 1 1 1 1 1 1
214 43T82339 SOCKET 1 1 1 1 1 1 1
215 43797323 NUT, FLARE, 5/8 IN 1 1 1 1 1 1 1
216 43T97321 NUT, FLARE, 3/8 IN 1 1 1 1 1 1 1
217 43T47334 BONNET; 15.88 DIA 1 1 1 1 1 1 1
218 43T77301 PUMP ASSY 1 1 1 1 1 1 1
219 43751312 SWITCH, FLOAT 1 1 1 1 1 1 1
221 43T80340 AIR FILTER 2 2 2 2 2 2 2
222 43739415 BAND-MOTOR-R 1 1 1 1 1 1 1
223 43T39416 BAND-MOTOR-L 1 1 1 1 1 1 1
224 43739418 BASE-MOTOR 1 1 1 1 1 1 1
226 43T19333 HOLDER, SENSOR 2 2 2 2 2 2 2
227 43782331 RAIL, FILTER ASSY 1 1 1 1 1 1 1
229 43782323 FILTER, STOPPER 1 1 1 1 1 1 1
231 43785879 OWNER'S MANUAL 1 1 - 1 - 1 -
231 43T85880 OWNER'S MANUAL - - 1 - 1 - 1
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12-2. Electric parts
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Model name
Locati o RAV-HM
ocation Part No. Description
No. 561 801 561 901BTP-E 1101 1401 1601
BTP-E(TR) | BTP-E(TR) | BTP-E(TR) - BTP-E(TR) | BTP-E(TR) | BTP-E(TR)
401 43750420 | TC-SENSOR (BLK) 1 1 1 1 1 1 1
402 43750389 | TA-SENSOR 2 2 2 2 2 2 2
403 43758320 | REACTOR 1 1 1 1 1 1 1
404 43760427 | TERMINAL BLOCK 1 1 1 1 1 1 1
405 43T60434 | TERMINAL BLOCK, 2P 2 2 2 2 2 2 2
406 43TN9668 | PC BOARD ASSY (MCC-1720) 2 2 2 2 2 2 2
407 43750351 | HOLDER-TA 1 1 1 1 1 1 1
409 43763348 | CLAMP, DOWN 1 1 1 1 1 1 1
410 43763349 | CLAMP, UP 1 1 1 1 1 1 1
411 43750386 | TCJ SENSOR (RED) 1 1 1 1 1 1 1
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